

## Hepatic Chemoembolization Premedication [1563]

### Medications

#### Medications

<input type="checkbox"/> piperacillin-tazobactam (ZOSYN) IV	3.375 g, intravenous, once, For 1 Doses, Pre-Procedure Premed for hepatic chemoembolization Reason for Therapy:
<input type="checkbox"/> If penicillin allergy (Selection Required)	<b>"And" Linked Panel</b>
<input type="checkbox"/> clindamycin (CLEOCIN) IV	600 mg, intravenous, for 30 Minutes, once, For 1 Doses, Pre-Procedure Premed for hepatic chemoembolization Reason for Therapy:
<input type="checkbox"/> gentamicin (GARAMYCIN) IVPB	1.5 mg/kg, intravenous, for 30 Minutes, once, For 1 Doses, Pre-Procedure Premed for hepatic chemoembolization Reason for Therapy:
<input type="checkbox"/> ondansetron (ZOFTRAN) IV	10 mg, intravenous, once, For 1 Doses, Pre-Procedure Premed for hepatic chemoembolization
<input type="checkbox"/> diphenhydramine (BENADRYL) injection	50 mg, intravenous, once, For 1 Doses, Pre-Procedure Premed for hepatic chemoembolization
<input type="checkbox"/> dexamethasone (DECADRON) IVPB	20 mg, intravenous, for 15 Minutes, once, For 1 Doses, Pre-Procedure Premed for hepatic chemoembolization. Do not give if patient diabetic.

### VTE

### Labs

### Cardiology

### Imaging

### Other Studies

### Respiratory

### Rehab

### Consults

For Physician Consult orders use sidebar

### Additional Orders